
 

 
 

Faculty of Science and Technology 

 

MASTER’S THESIS 

 

Study program/ Specialization: 

 

Environmental Technology, 

Offshore Environmental Engineering 

 

Spring semester, 2016 

 

 

Open access 

 

Writer:  

Kirstine Hjort Franksen 

 

………………………………………… 
(Writer’s signature) 

Faculty supervisor:  

Torleiv Bilstad 

 

External supervisor(s):  

Karen Aanestad 

 

Thesis title: 

 

Optimization of Wastewater Treatment Plant, SAR Treatment Tananger 

  

 

Credits (ECTS): 

30 

Key words: 

Industrial wastewater treatment  

Activated sludge process  

Optimization  

Slop water  
 

 

         Pages: ……88 …………… 

     

     + enclosure: ………… 

 

         Stavanger, 15/6/2016 
[...]
Qi. The total effluent COD plus the COD used for respiration, must be equal the total influent 

COD. 

The COD mass balance can be used to check the CFSTR mass balance calculations based on 

experimental results.  



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 26 

3. SAR AS – SAR Treatment 

SAR AS is a company specialized in waste management; offering storage and treatment of 

waste classified as hazardous waste. According to the Norwegian Environmental Agency 

(Miljødirektoratet) hazardous waste is waste that cannot be treated together with municipal 

waste, because it may contain substances that can cause serious pollution or pose a threat to 

human health and the environment.  

SAR AS counts many different locations along the Norwegian coastline from Tananger in the 

South to Hammerfest in the North along and is also present at international locations. SAR 

AS receives waste from both onshore and offshore industry, shipping and refineries. Primary 

source of waste is drilling waste and slops produced offshore, water containing oil and heavy 

metals and acidic and basic organic and inorganic waste.  

This project focuses on the wastewater treatment plant located at Norsea Tananger base, SAR 

Treatment Tananger (SART), Norway. SART was established in 2002 under a joint 

ownership between two companies, but today the plant is fully owned and operated by SAR 

AS. The plant layout is presented in Figure 10.   



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 27 

 

Figure 10: SAR Treatment general arrangement (SART)  



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 28 

3.1 Waste Sources 

Knowledge on the type of wastewater treated at SART is limited, some of the components are 

known, but due to confidentiality from the customer, typically the wastewater composition is 

unknown (Ali Baig 2015).  

The wastewater is often referred to as slop water, which is a term often used for wastewater 

generated offshore. Slop water is typically contaminated with oil and can also contain other 

hazardous components dependent on the source. The water is generated in large amount from 

various onshore and offshore activities. It can originate from offshore drainage water from areas 

where the water is contaminated with oil, cleaning of tanks or areas that have contained oil, and 

during drilling and operation of oil and gas production wells generating mixtures of oil and water 

(miljødepartementet 2004). 

SART has a permit to store and treat the following different types of waste (Haug 2015): 

 Oil and grease waste 

 Oil emulsions, Slop water 

 Emulsions containing oil from drilling deck 

 Inorganic solutions 

 Organic and inorganic acids and bases 

 Oil-based drilling fluids  

 Water-based drilling fluids containing hazardous compounds 

 Process water, washing water 

The slop/wastewater treated at SART is discharged to sea following treatment, and components 

considered to be hazardous and a threat to the environment are subjected to discharge restrictions by 

the Norwegian Environmental Agency. 

3.2 Discharge Regulations 

To minimize harmful effects of hazardous waste the Ministry of Climate and Environment in 

Norway has made regulations on how to handle hazardous waste (miljødepartementet 2004). SART 

operates according to current Norwegian environmental laws and regulations for discharges to sea 

from onshore industry. The company has a license to treat up to 100,000 m3/year and to store 

maximum 3,625 m3 of hazardous waste (Haug 2015).   

The components subjected to discharge restrictions are suspended solids, heavy metals, oil 

residuals, organic compounds and per- and polyfluorinated alkyl substances (PFAS). Table 4 

presents the specific components with their respective discharge limits, and a maximum effluent 

flow rate of 30 m3/h. Previously the treatment plant discharge limit for total organic carbon (TOC) 

was 500 mg/L, today the limit is 1000 mg/L (Svendsen 2016). 



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 29 

Table 4: Discharge limits for SART Tananger (Haug 2015) 

Discharge component Discharge limits 

 Concentration (daily mean)          Max annual discharge 

Total Organic Carbon (TOC) 1000 mg/L 50 ton/year 

Total Hydrocarbon (THC) 10 mg/L 300 kg/year 

Nickel 0.3 mg/L 15 kg/year 

Cadmium 0.01 mg/L  0.4 kg/year 

Chromium 0.05 mg/L 1.0 kg/year 

Arsenic 0.05 mg/L 0.9 kg/year 

Lead 0.025 mg/L 1.0 kg/year 

Mercury 0.003 mg/L 50 g/year 

SUM PFAS1 4 μg/L 400 g/year 

pH 6-9    

Effluent flow rate (max) 720 m3/day 100,000 m3/year 

1 Applies to the compounds PFOS, PFOA, 8:2 FTOH, 6:2 FTS, C9 PFNA, C10PFDA, C11PFUnA, C12PFDoA, 

C13PFTrA, C14PFTeA, PFHxS, N-Me FOSA, N-Et FOSA, N-Me FOSE, N-Et FOSE. 

In addition to the components listed in Table 4, SART also performs analyses for benzene, toluene, 

ethylbenzene, and xylenes (BTEX), as well as phenol content in the water.  

Currently there is an ongoing debate between the industry and the Norwegian Environmental 

Agency on requirements to new and more stringent discharge restriction to water. Suggestions are 

concentration limits as low as 10-40 mg/L TOC and 30-120 mg/L COD. In addition to this, 

requirements for concentrations for total suspended solids of 5-35 mg/L, total nitrogen of 5-30 

mg/L and phosphorous of 0.3-3 mg/L are considered (Aanestad 2016). 

3.3 Treatment Technology SART 

The wastewater treatment plant combines physicochemical treatment with biological treatment. 

Pretreatment of the water is by chemical precipitation and dissolved air flotation (DAF) for the 

removal of pollutants affecting the biological treatment, such as suspended solids, oil and grease, 

heavy metals and toxic organics. Primary treatment is a conventional activated sludge process for 

the removal of biodegradable matter. The following sections describe the steps of wastewater 

treatment at SART. 

3.3.1 Receiving the waste 

Procedure before accepting waste from costumers is to decide whether or not the wastewater is 

treatable and if it is to be accepted. The sample is analyzed to clarify type of waste, if it is very oily 

or brine and how it will react when transferred to storage tanks, if it will mix or stratify. 

Measurements include pH together with specific gravity, TOC, total nitrogen (TN) and finally a jar 

test is performed on the wastewater sample to see how the water responds to chemical treatment and 



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 30 

the quality of the coagulation and flocculation process. Depending on these parameters, it will be 

determined if the wastewater can be accepted for treatment or not.  

If the waste is accepted it is received from ships and trucks. When receiving slops from ships to 

onshore, the slop is phase separated, where free oil and particulate is separated and the water 

fraction is transported to SART. The water is stored in tanks and is processed as shown in the 

process flow chart, Figure 11. The flow chart has been modified and only includes what is in 

operation today. 



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 31 

 

Figure 11: Process flow chart of the wastewater treatment plant, SART 



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 32 

According to the operations manager, previously TOC of received water would vary more and 

equalization before DAF was necessary. Received water was then stored in one of two storage 

tanks, one with high TOC and one with low TOC (LT1 and LT2), while flow to process tank LT3 

was a mix from the two tanks. Today the TOC of the received waste is much more stable, 

approximately 5000 mg/L, so there is no need for equalization (Ali Baig 2015). 

3.3.2 DAF Systems  

Feed from the storage tank passes through a strainer to catch large particles and is pumped for 

pretreatment made up of two separate DAF systems, DAF Siggen and DAF Pellen, which can be 

run at the same time or individually (Figure 12). Both systems consist of reactors for addition of 

chemicals; one reactor with rapid mixing for addition of coagulant and pH adjustment, and another 

reactor with slow mixing for addition of polymer. Chemicals used are NaOH 25% as base for 

adjusting pH, precipitant agent (coagulant) is polyaluminium chloride (PAX), and polymer 

(flocculent) used is Kemira Superfloc 4812rs. DAF Siggen has one flotation chamber and DAF 

Pellen has two flotation chambers, which can be operated separately or in parallel. Chemical dosing 

is done according to how treatment is progressing (Mosquera 2016). 

 

Figure 12: DAF system, DAF Siggen and DAF Pellen 

 

3.3.3 DAF Sludge Handling  

Sludge formed in the flotation chamber is skimmed off in the top of the tank and is pumped to a 

Volute screw press, where polymer is added. In the press sludge is compressed and water is 



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 33 

separated out. Excess water from press is pumped back into storage tank LT1 and the dewatered 

sludge is sent to external treatment. Maximum flow through the press is 3 m3/h and optimal flow 

will vary, but the press will normally operate without problems at 2 m3/h (SAR 2016). 

3.3.4 Biological Treatment 

The effluent water from the DAF system is further processed in the activated sludge system, 

consisting of two biological reactors operating in parallel (AS and Severinen). Today only one of 

the reactors, Severinen, is in operation. The other reactor has been out of operation since November 

2015 due to corrosion. Microorganisms used in the biological reactor are enriched from seawater 

and have therefore adapted to the saline conditions present in the reactor.  

Temperature in the tank should be kept in a range between 35 and 42°C, with an optimal 

temperature of 40°C. The plant is built with possibility for temperature regulation using a heat 

exchanger and seawater as coolant, but according to operating personnel, this is not in operation 

(Svendsen 2016). Urea and phosphoric acid are added to ensure sufficient nutrients; pH is regulated 

by adding HCl. Optimal concentration of nitrogen should be 75 mg/L, and phosphorous between 2 

and 5 mg/L (SAR 2016).  

Inlet flow to the bioreactor should be less than 10 m3/h (this will vary according to TOC 

concentration). pH should be above 7 and below 8.5, with an optimal pH of 7.2. Optimal 

concentration of biomass is 20% (SAR 2016). Biomass is regulated with return sludge or retention 

time. Percentage of biomass is measured visually by sampling manually with a beaker and letting 

the biomass settle (Mosquera 2016). The aeration system in the tank is a diffused-air aeration 

system made up of submerged diffusers and blowers. The submerged diffusers (placed at a height of 

3 meters above reactor bottom) dissolve atmospheric air into the wastewater by mechanically 

agitating the water. The oxygen level is measured on-line and should be higher than 1 mg/L, 

optimally 2 mg/L. According to operating personnel the on-line dissolved oxygen meter is not 

calibrated and only serves as an indicator. Mixers are installed in the bioreactor to ensure complete 

mixing in the reactor, but these are currently not working. Since the diffusers are placed at a height 

of 3 meters, according to the operating personnel it may result in a dead zone in the bottom of the 

bioreactor due to no mixing. 

3.3.5 Settling Tanks 

Effluent from the biological reactor is pumped to the two settling tanks run with a continuous flow 

of 6m3/h for each chamber. Settled sludge is recirculated back to the reactor as activated sludge. 

According to operating personnel recirculation of sludge has not been done, since there is no need 

for this (Mosquera 2016). Sludge wasting is designed to be from the settling tanks. According to the 

operating personnel, sludge is only wasted when the activated sludge is returned to the reactor or for 

very high TOC or high glycol content (Mosquera 2016, Svendsen 2016). According to the 

operations manager sludge is not wasted, since the sludge cannot be mixed with the sludge handling 

from the DAF system (Ali Baig 2015). 



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 34 

3.3.6 Discharge to Sea 

The treated water is collected in a tank, K4 – Figure 11, before discharge to sea. At this location, 

sampling is done to determine concentrations of TOC, pH, heavy metals, BTEX, aromatic 

compounds, suspended matter, phenol index, and PFAS. These samples are taken from an 

automatic sampler, collecting samples over a full day, to provide a daily mean value. 

Determinations are done by a third part, an external laboratory. TOC is also determined daily from 

grab samples taken from the influent, the bioreactor, and tank K4 for plant-monitoring. These 

samples are decanted prior to the TOC analysis. 

According to the operating personnel, the plant experiences process equipment failures, such as 

failure of pumps and valves, and downtime in the process. No proper maintenance procedures exist 

and maintenance is not carried out on a regular basis (Ali Baig 2015). Table 5 summarizes physical 

data on process equipment at SART. 

Table 5: Process equipment SART (SAR 2016) 

Treatment stages 

 

Recieving plant  Tank 1 Tank 2 Tank 3 T42 T43 

Buffer volumes (m3)  1000 1000 1000 300 1000 

Physical/chemical 

treatment 
 

Flotation 1 

(Pellen) 

Flotation 2 

(Siggen) 
- - - 

Volumes (m3)    - - - 

Flow (m3/h) 
Range  

(max) 

18-20  

(26) 

10 

(14) 
- - - 

Pressure (bar)  5-6 4-5 - - - 

Biological 

treatment 
 

BIO 1  

Severinen 

BIO 2  

AS 
Settler 1 Settler 2 - 

Volumes (m3)  800 350 39 39 - 

Flow (m3/h) Max 10 6 6 6 - 

Temp. (°C) 
Optimal 

(range) 

40 

(35-42) 

40 

(35-42) 
- - - 

pH 
Optimal 

(range) 

7,2 

(7-8,5) 

7,2 

(7-8,5) 
- - - 

DO conc. (mg/L) 
Optimal 

 

2 

(> 1) 

2 

(> 1) 
- - - 

Biomass conc. (%) Optimal 20 20 - - - 

N conc. (mg/L) Optimal 75 75 - - - 

P conc. (mg/L) Optimal 2-5 2-5 - - - 

Surface area (m2)  * * - - - 

Depth  * * - - - 

Sludge handling  Press - - - - 

Flow (m3/h) Max 3 - - - - 

 



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 35 

3.4 Summary of Plant Overview 

Main findings, from the plant visits and interviews with operating personnel are: 

 Temperature regulation on the bioreactor is not in operation. 

 Bioreactor 2, AS, not in operation due to corrosion. 

 Mixers not working in bioreactor Severinen. 

 On-line dissolved oxygen meter is not calibrated and can only serve as an indication of air 

flow to the bioreactor.  

 Air diffusers are placed at a height of 3 meters, with the likely result of a dead zone in the 

bottom of the bioreactor due insufficient mixing. 

 Recirculation of sludge has not been done and sludge is not wasted from the bioreactor. 

 No equalization of the inlet wastewater. 

 Maintenance on process equipment is not performed on a regular basis.  



  Optimization of Wastewater Treatment Plant - SART  

Kirstine Hjort Franksen 36 

4. Material and Methods 

Analysis of the biological treatment plant by monitoring the biological reactor was done. Samples 

of 1 liter were collected by grab sampling over a period of approximately 2 months, with a total of 

12 sampling days.  Sampling points were from pretreated feed wastewater, biological reactor, and 

effluent wastewater.  

The following determinations were made: 

1. pH and temperature for all samples,  

2. Salinity on samples from influent, bioreactor and effluent.  

3. Mixed liquor dissolved oxygen. 

4. Feed wastewater, mixed liquor and effluent TSS and VSS. 

5. Total phosphorous and total nitrogen concentrations where determined at the plant. 